
© 2019 JETIR  April 2019, Volume 6, Issue 4                                          www.jetir.org  (ISSN-2349-5162) 

 

JETIR1904832 Journal of Emerging Technologies and Innovative Research (JETIR) www.jetir.org 198 

 

DETAIL INVESTIGATION ON WATER 

TREATMENT PROCESS AND IT’S 

DISTRIBUTION NETWORK OF MISSION 

BHAGIRATHA IN PALERU – A CASE STUDY 
        
           1. ALETY SHIVAKRISHNA 
               Asst.professor 
               Anurg engineering college 
              aletyshivakrishna@gmail.com 

 
2. PERLI ANADARAO 
    Asst.professor 
    Anurg engineering college 
    anandaraoperli04@gmail.com

 
 

ABSTRACT:Drinking Water Supply Corporation Limited (TDWSCL) is the nodal agency for 
[...]
mailto:anandaraoperli04@gmail.com


© 2019 JETIR  April 2019, Volume 6, Issue 4                                          www.jetir.org  (ISSN-2349-5162) 

 

JETIR1904832 Journal of Emerging Technologies and Innovative Research (JETIR) www.jetir.org 199 

 

district of Mission Bhageeratha. From the Intake well the raw water will be pumped to the 170MLD WTP at 

Abbaipalem (Madhiripuram) in MaripedaMandal of Mahabubabad District. The treated water from WTP 

will be supplied to 22mandals (14 Mandals in MahabubabadDistrict,7mandals in Warangal Rural district 

and 1 mandal in Khammam district). 

 

2.0 LITERATURE REVIEW 

Batchelor R.A (1975):  In his study entitled,household technology and the domestic demand for water‟ 

develop a demand model for the efficient use of water resources. He observes that the contribution of 

economic principles to efficiency in public water supply management lies in the demonstration of the 

interdependence among investment planning, pricing policy and demand projection as general attributer of 

the growth process. The book is a good summary of the issues in water resource management. 

Saunders and war ford (1976): Indentified and enlisted potential economic effects and health effects of 

rural water supply systems. Macroeconomic effects, such as effects on development and output, improved 

health, increased time for productive work, increase in income. Increase in population and effects related to 

averted costs to t he economy are systematically examined in the book. 

Recognizing the importance of water, United Nations Water Conference (1977):Concluded that a 

convenient supply of water is an essential ingredient of a healthy, productive life. Water, that is not safe for 

human consumption, can spread disease, and reduce the productive time and energy of the water carrier. 

Coupled with mal-nutrition, the water born disease takes a dreadful to toll in developing countries. 

Clark, Robert M. And Stevis (1981):Says in their article the cost structure of a water supply system is a 

debatable topic. Usually the cost of supply of drinking water falls two parts: production cost and distribution 

cost. The production cost includes cost of treatment, pumping of untreated and treated water and laboratory 

charges. The distribution cost includes maintenance cost of distribution network, metering system, small 

line extensions and revenue collection as well as other administrative expenses. 

Maduskar B.A (1981):In his study examined that, some infrastructure like water supply and sewage, which 

can be improved with the help of better financial management. It can be improved through better tariff 

policy, use of modern techniques and equipments. Mumbai Corporation developed the manpower and 

creating the awareness of all the factors related to financial control which helped in expanding the things for 

desire results. 

Bowonder B. And Rahul Chettrik (1984):In their studies observed that, India‟ urban water supply system 

have been declining due to various factors, such as high rural - urban migration, regional disparities in water 

supply sources and low priority status. Lacks of Administrative and management have further affect the 

system. 

Tripathi P.M (1985):This study is conducted in Dhamdaha bock in purnia district. He confirms the 

findings of other scholars about the poor maintenance of water supply particularly hand pumps. He has 

attributed this to the persistent official apathy and indifference. 

Gibbons, Dianna C. (1986):Examines the broad issues involved in putting an economic value of water. All 

chapter of this study covers the demand and value of water in different sectors. Each chapter opens with a 

broad look at the components of water demand and economic determinants of the demand. 

 

3.0 METHODOLOGY 

 

It is proposed to draw raw water, by constructing an Intake well at reservoir and Laying a pumping main 

from Palair reservoir to proposed WTP at Madhiripuram in MaripedaMandal of Mahabubabad District. The 

Raw Water will be treated in and disinfected through post chlorination and will be pumped to 

OHBR‟s/GLBR‟s on MadiripuramGutta and  will  be  distributed  through  gravity  mains  to  17 mandals‟ 

habitations up to  OHSR  points  and  Thirumalayapalemmandal  of  Khammam  District providing some 

intermediate pumping whererequired. 

http://www.jetir.org/


© 2019 JETIR  April 2019, Volume 6, Issue 4                                          www.jetir.org  (ISSN-2349-5162) 

 

JETIR1904832 Journal of Emerging Technologies and Innovative Research (JETIR) www.jetir.org 200 

 

 Initially, wood chips, leaves, aquatic plants and floating impurities are removed by the screening 

process. 

 After the screening a more compact suspended material will be removed to allow water toflow 

through the chamber in which it will settle to thebottom. 

 

PURPOSE OF SECREENING PROCESS: 
 

  Restrict the entry of suspended solids such as garbage in the water treatmentplant 

  Prevent pump, pipe and equipment from clogging ordamage. 

  Launched a water course for the nextprocess. 

 

 
 

Fig;-Screens 

Raw Water from Intake Well (Source):The Intake well is constructed in Palair reservoir by Palair 

segment Khammam district of MissionBhagiratha. From the Intake well the raw water will be pumped with 

(540 HP Pumps), 21.3kms MS Pipe of 1730mm dia.to the 170MLD WTP at Abbaipalem (Madhiripuram) in 

MariposasMandal of MahabubabadDistrict. 

FIG;-  Intake Constructed at Palair reservoir

ESSENTIAL STANDARDS OF WATER QUALITY: 

The Indian standard (BIS-10500-2012) present the requirement for the essential and desirable characteristics 

required to be tested for ascertaining the suitability of water for drinking purpose. Some of the essential 

standards are presented in the following table: 

Table: essential physical and chemical and bacteriological standards Bureau of Indian standards Drinking 

water -specifications for some of the important parameters IS 10500-2012 (second revision) 

 
S.NO Characteristics Unit Requirement 

(Acceptable Limit) 

Permissible limit in 

the absence of 

alternate source 

1 Total Dissolved 
Solids(TDS) 

Milligram/litre 500 2000 

2 Colour Hazen unit 5 15 

3 Turbidity NTU 1 5 

4 Total Hardness Milligram/litre 200 600 

5 Ammonia Milligram/litre 0.5 0.5 

6 Free Residual 
Chlorine 

Milligram/litre 0.2 1.0 

7 pH Milligram/litre 6.5-8.5 6.5-8.5 

8 Chloride Milligram/litre 250 1000 

9 Fluoride Milligram/litre 1.0 1.5 

http://www.jetir.org/


© 2019 JETIR  April 2019, Volume 6, Issue 4                                          www.jetir.org  (ISSN-2349-5162) 

 

JETIR1904832 Journal of Emerging Technologies and Innovative Research (JETIR) www.jetir.org 201 

 

 

Water Treatment 

Water treatment is essential a removal process. Contaminants in water are removed by 

i. UnitOperation 
Contamination Removed by physical process. 

ii. UnitProcess 
Contamination Removed by Chemical or Biological process. 

Surface WaterTreatment: 

 
 

RAW WATER FROM SOURCE 

 

AERATION 

PLAIN SEDIMENTATION 

 

COAGUALATION 

FILTERATION 

 

DISINFECTION 

 

WHOLESOME WATER TO DISTRIBUTION SYSTEM 

 

10 Arsenic Milligram/litre 0.01 0.05 

11 Iron Milligram/litre 0.3 0.3 

12 Nitrate Milligram/litre 45 45 

13 Sulphate Milligram/litre 200 400 

14 Selenium Milligram/litre 0.01 0.01 

15 Zinc Milligram/litre 5.0 15.0 

16 Mercury Milligram/litre 0.001 0.001 

17 Lead Milligram/litre 0.01 0.01 

18 Cyanide Milligram/litre 0.05 0.05 

19 Copper Milligram/litre 0.05 1.5 

20 Chromium Milligram/litre 0.05 0.05 

21 Nickel Milligram/litre 0.02 0.02 

22 Cadmium Milligram/litre 0.003 0.003 

23 E-Coli Number/100 ml NIL NIL 

http://www.jetir.org/


© 2019 JETIR  April 2019, Volume 6, Issue 4                                          www.jetir.org  (ISSN-2349-5162) 

 

JETIR1904832 Journal of Emerging Technologies and Innovative Research (JETIR) www.jetir.org 202 

 

CascadeAerator: 

 Water falls down a series of steps 

 utilize the potential energy of water to createinterfaces for efficient gas transfer 

 The splashing of the water createsturbulence and water droplets 

 Addition of oxygen. 

 Removal of dissolved gases(CO2, CH4, etc.,) (degasification) 

 Removal of dissolved minerals like iron and manganese. 

Fig;-  Cascade areator

COAGULATION: 

Dirty water is a colloid. Alum acts as and electrolyte and helps in coagulation. However alum purified water 

is not to safe to drink because of dissolved salts and bacteria which remains unaffected in this process .Alum 

is used to settle suspended matter in water,this process is called as coagulation. Solids are removed by 

sedimentation followed by filtration small particle are not removed efficiently by sedimentation because 

they settle to slowly. They may also pass through filters.  

 

 
Fig;-Coagulation Fig;-Mixingofalum 

 

FLASHMIXING: 

After screening out debris and testing raw water chemicals that encourage coagulation are added to the 

water stream. The mixture is agitated quickly and through in a process called flash mixing. The chemicals 

introduced into the water stream will attract any very fine particles such as silt,that will not readily settle or 

filter out and make them clump together. These larger, heavier formations are called floc, which are much 

easier to remove from the water. 
 
 

http://www.jetir.org/


© 2019 JETIR  April 2019, Volume 6, Issue 4                                          www.jetir.org  (ISSN-2349-5162) 

 

JETIR1904832 Journal of Emerging Technologies and Innovative Research (JETIR) www.jetir.org 203 

 

Fig;-Flash mixer 

FLOCCULATION: Now that the particles have a neutral charge and can stick together. The water 

flows into a tank with paddles that provide slow mixing and bring the small particles together to form a 

large particle called flocs. Mixing is done quit slowly and gently in the flocculation step. If the mixing is to 

fast the flocs will break apart into small particle that are difficult to remove by sedimentation or filtration. 
 

 

Fig;- Alum Fig;-  Formation offloc 

Sedimentation:The process of suspended solid particles settling out (going to the bottom of the vessel) in 

water. 
Following flocculation, a sedimentation step may be used. During sedimentation, the velocity of the water is 

decreased so that the suspended material, including flocculated particles, can settle out by gravity. Once 

settled, the particles combine to form a sludge that is later removed from the bottom of thebasin. 
 

 

Fig;- Clarifier 

Filtration: A water treatment step used to remove turbidity, dissolved organics, odour, taste and colour. 

The water flows by gravity through large filters of anthracite coal, silica sand, garnet and gravel. The floc 

particles are removed in these filters. The rate of filtration can be adjusted to meet water consumption needs. 

Filters for suspended particle removal can also be made of graded sand, granular synthetic material, screens 

of various materials, and fabrics. 

Rapid Sand Filters: The rate of filtration of rapid sand filtration is about 3000-6000ltr/sq.m/hr and 

these filters can accommodate filter rates 40 times those of slow sandfilters.  

    

 

The filter tank is generally constructed of concrete and is most often rectangular. Filters in largeplants are 

usually constructed next to each other in a row, allowing the piping from thesedimentation basins to feed the 

filters from a central pipe gallery. Some smaller plants are designed with the filters forming a square of four 

filters with a centralpipe gallery feeding the filters from a centre well. 

 

Under drain: 
The filter under drain can be one of many types, such as: 

 Pipe laterals 

 False floor 

http://www.jetir.org/


© 2019 JETIR  April 2019, Volume 6, Issue 4                                          www.jetir.org  (ISSN-2349-5162) 

 

JETIR1904832 Journal of Emerging Technologies and Innovative Research (JETIR) www.jetir.org 204 

 

 Leopold system 

 Porous plates or strainer nozzles 

 Pipe laterals 
 

Fig;-  Filter beds 

BACK WASHING: 
 

 

Proper backwashing is a very important step in theoperation of a filter. If the filter is not backwashed 

completely, it will eventually develop additionaloperational problems. If a filter is to operate efficiently,it 

must be cleaned before the next filter run. Treatedwater from storage is used for the backwash cycle.This 

treated water is generally taken from elevatedstorage tanks or pumped in from the clear well. 

During filtration, the filter media becomes coated withthe floc, which plugs the voids between the filter 

grains, making the filter difficult to clean. The media must beexpanded to clean the filter during the 

backwash. Thisexpansion causes the filter grains to violently against each other, dislodging the floc from the 

media. 

 

 Backwashing Process: The normal method for back washing a filter involves draining the water level 

above the filter to a point six inches above the filter media. The surface wash is then turned on and allowed 

to operate for several minutes to break up the crust on the filter. After that, the backwash valve is opened, 

allowing backwash water to start flowing into the filter and start carrying suspended material away from the 

filter. For a filter with an air wash instead of a water-surface wash, the filter backwash water and the air 

wash should not be used together. This would be possible only if some means of controlling the media 

carryover is installed. 

 

              

 water treatment filter control panel 

 

 

Fig;-  Back wash tank 

http://www.jetir.org/


© 2019 JETIR  April 2019, Volume 6, Issue 4                                          www.jetir.org  (ISSN-2349-5162) 

 

JETIR1904832 Journal of Emerging Technologies and Innovative Research (JETIR) www.jetir.org 205 

 

Disposal of Filter Backwash Water: Water from the filter backwash cannot be returned directly to 

the environment. Normally the water is discharged into a back wash tank and allowed to settle. The 

supernatant, or cleared liquid, is then pumped back to the head of the treatment plant at a rate not exceeding 

10% of the raw water flow entering the plant. The settled material is pumped to a sewer or is treated in the 

solids-handling process of the plant. This conserves most of the back wash water and eliminates the need to 

obtain a pollution discharge permit for the disposal of the filter back wash water. 
 

Disinfection: Today, most of our drinking water supplies are free of the micro-organisms viruses, 

bacteria and protozoa. That cause serious and life-threatening diseases, such as cholera and typhoid fever. 

This is largely due to the introduction of water treatment, particularly chlorination, at the turn of the century. 

 

CLEAR WATER SUMP: After filtration and disinfection, the filtered water is stored in a sump of 

30,000KL capacity.The depth of liquid of a sump is 2.75m and free board of 0.3m .The dead storage depth 

of a sump is 0.5m.size of sump is 95X120X2.75m and the area of sump is 10909.09sq.m.The filtered water 

is continuously sent to the sump. Then the water enters into manifold (a large diameter pipe) through 

laterals. Motors are connected to each lateral in a pump house as shown in fig. 

 

Fig;-  30000KL Clear water sump 

DISTRIBUTION NETWORK 
 

PUMPHOUSE: 
Pumping machinery and pumping station are very important components in a water supply system. A pump 

house is constructed near the sump. The purpose of pump house is for storing and to supply high peak 

demands by moving water from sump to GLBR (ground level balancing reservoir), which is located at 

higher elevation. 

INSTALLATION OF PUMP MOTOR ASSEMBLY: 

 Place the pump assembly on the foundation pad aligning the anchoring bolts. If necessary use 

metal spacers to level the unit and check the flange connection for good horizontal and vertical planes 